Motor Case Parts

No |Part No. Description Qty.
\ NE-MDO00-00 NAVY Evo Motor Case 1 Set
1 NE-MDO01-00 Motor Top Case . 1 Set
2 NE-MDO04-00 N6E Driver Sealing Cover 1
3 01-3404-14 Hex Socket Round Head Combination Screw M4x14 19
4 P3-MD01-00 Fuse 80A 1
5 01-0105-16 Hex Socket Round Head Screw M5X16 10
6 01-0105-20 Hex Socket Round Head Screw M5X20 6
7 10-0112-15 Vent M12X1.5 1
8 NE-MD06-00 GPS Module 1
9 01-0303-06 Phillip Pan Head Tapping Screw M3X6 3
NE-MD07-00 Driver Board Assy. 1 Set
P3-MDO03-E0 N3E Driver Upper Board 1
P6-MD15-00 N6E Driver Lower Board 1
@ [P6-MD17-00 Insulating particles 16
10 4) |NE-MD08-00 Driver Fixing Screw Assy. 1 Set
a| 01-3404-22 Hex Socket Round Head Combination Screw M4x22 6
bl 01-0403-08 Phillip Pan Head Screw M3X8 6
c| 01-3404-18 Hex Socket Round Head Combination Screw M4x18 10
06-0114-20 O Ring ®14X2.0 4
d P6-MD16-00 Single Head Hexagonal Column 6
NE-MD11-00 Motor Bottom Case Assy. 1 Set
11 @ |NE-MD12-00 N6E Motor Bottom Case 1
@ |[NE-MD13-00 N6E Decorative Cover 1
@ |NE-MD14-00 NG6E Tiller Shaft 1
12 NE-MD30-00 N6E RS485 Communication Line 1
NE-MD15-00 Dirver Cooling Module Assy. 1 Set
D [NE-MD16-00 NG6E Fan Baffle 1

2 [01-0906-25

Hexalobular Socket Countersunk Head Screw M6x25

NE-MD17-00

N6E Long Steering Bolt

13 02-0110-00

Hex Locknut M10

3 |NE-MD18-00

N6E Fan

@) [01-3004-35

Phillip Pan Head with Gasket Screw M4x35

NE-MD19-00:

e
01-0105-15;-'#1?
01-0105-20— ||

P3-MD01-00

3,_,/10

-t

l'-34o4-14
10112-15
o
i |

|
) NE-MD04-00
i

FNE-MD06-01
i-01-0303-06

NE-MD26-00

NE-MD11-00

4
1
1
1
4
01-0106-16 Hex Sockt Round Head Screw M6X16 6 !
NE-MD19-00 Power Cable Assy. 1 Set
NE-MD20-00 NG6E Driver Power Cable 1
NE-MD21-00 Bellows 1
NE-MD22-00 N6E Power Cable Protector 1
NE-MD23-00 N6E Bellows Fixture 1
NE-MD24-00 NG6E Power Cable F?xture Upper 1 NE-MD30-00
) [NE-MD25-00 N6E Power Cable Fixture Lower 1
@ [01-0104-12 Hex Socket Round Head Screw M4X12 2 ————NE-MD15-00
(8 |01-0104-30 Hex Socket Round Head Screw M4X30 2
NE-MD29-00 N6E Integrated Communication Cable 5m 1
NE-MD26-00 Motor Bottom Case Sealing Assy. 1 Set
1) [01-0104-22 Hex Socket Round Head Screw M4X22 6
NE-MD27-00 N6E Motor Case Adapter Seal Flange 1
@ [06-0145-03 O Ring ©45x3 1
NE-MD28-00 N6E Motor Case Adapter Seal Pad 1
01-0906-25 Hexalobular Socket Countersunk Head Screw M6x25 6




NAVY 3.0 Lower Unit Parts

No. |Part No. Description Qty.
\ N3-LUO00-00 |NAVY 3.0 Lower Unit 1 Set
\ N3-LUOO-LO |NAVY 3.0 Lower Unit Long 1 Set
N3-LUO01-00 |NAVY 3.0 Supporting Tube Assy. 1 Set
1 N3-LUO1-LO |NAVY 3.0 Supporting Tube Assy. Long 1 Set

(D |N6-LUO08-01 [Motor Case Adapter Gasket 1

2 03-0437-00 Wave Washer D37 1
3 N3-LU06-00 |N3E Rotor Assy. 1Set
4 N3-LU02-00 |Rotor Assy. 1 Set
N3-LUO03-00 |Bearing Stop Plate Assy. 1 Set

5 (1 |01-0104-12 Hex Socket Round Head Screw M4X12 4

(@) |N3-LU03-01 |[Bearing Stop Plate 1
N3-LUO07-00 [N3E Motor End Cap Assy. 1 Set

(1) |01-0106-16 Hex Socket Round Head Screw M6X16 2

6 (2 |N3-LU07-01 [N3E Motor Cap 1

(3)|08-0115-28 Oil Seal TC15X28X7 2

(4) |06-0186-35 O Ring ®86X3.5 2

@ N3-LUO08-00 [N3E Qil Seal Cover 1

(6)[01-0104-10 Hex Socket Round Head Screw M4X10 1
N3-LUO05-00 |NAVY 3.0 Propeller 1 Set

(1 |02-0112-00 Hex Locknut M12 1

7 (2)|03-0212-24 Plain Washer M12X24X2.5 2

(3) |N3-LU05-01 |Propeller Blade 1

(@) IN6-LU02-02 [Propeller Pin 5X40 1
N6-LU01-00 |NAVY Anode 1 Set

8 (1) |01-0106-16 Hex Socket Round Head Screw M6X16 1

(2) 103-0306-00 Spring Washer M6 1

(3) [N6-LU01-01 [Anode 1

N3-LUO01-00
/N3-LUO1-LO

103-0437-00 N3-LU06-00

N3-LUOT-00

N3-LU05-00

N6-LUO1-00




[ransom Bracket Parts

No |Part no. Description Qty.
\ NE-TB00-00 |Transom Bracket 1 Set
1 N6-TB01-01 |Clamp Nut 2
2 03-0123-42 Nylon Washer M23X42X3 2
N6-TB02-00 |Bracket Clamp Left Assy. 1 Set 03-0123-42
(1| [N6-TB02-A1 |NAVY Clamp Tightening Handle Assy. 1 Set
al 04-0206-26 |Rolled Spring Pin ®6X26 1
b[N6-TB02-07 |Tightening Handle for Clamp 1 /
3 | @] |N6-TB02-08 |Tightening Bolt M14 for Clamp 1 NE-TB02-00
(3] |N6-TB02-06 [Transom Clamping Plate 1 N6-TB0O1-01
@)| |N6-TB02-05 |Step Bolt for Transom Clamping Plate 1
()| |N6-TB02-A2 |Bracket Clamp Left Assy. 1 Jp. ==

[

-
-

N6-TB02-A3 _|Tilt Release Button Assy. ISet - 5 Wi | {0 g N6-TE05-01
NE-TB04-00 [Clamp Main Part Assy. 1 Set ‘ . - -
4 )] [NE-TB03-00 |Bushing for Rotational Axis 2 J \i

\
\ e
NE-TB06-00 |Hook Assy. Evo 1 Set ‘\ g \\ )
03-1330-39 Teflon Washer M30x39x2 2 ‘\f S \‘ A
5 _ N6-TB05-01 |Clamp Cover Front Assy. 1 Set vy [ \
(1| |01-0106-25 Hex Socket Round Head Screw M6X25 1 \\ ‘\ a ‘\
6 N6-TB06-01 |Steering Tube 1 o \
7 | [N6-TB07-00 |[Bracket Clamp Right Assy. 1 Set o %
@[ [N6-TB07-01 |Bracket Clamp Right 1 Wb N6-TB06-01
N6-TB08-A1 |Double-End Stud Assy. 1 Set W g
8 02-0110-00 _|Hex Locknut M10 2 L7
03-0210-18__|Plain Washer M10X18X16 7 - NE-TBO01-00
)| |[N6-TB08-01 [Double-End Stud 1 i
9 N6-TB11-00 |NAVY Clamp Anode 2 Set %
10 NE-TB05-00 |Anti-grounding Module Assy. 1 Set o
11 NE-TBO1-00 |Steering Tube Nut Right 1 Set ~ _ @
12 NE-TB02-00 |Steering Tube Nut Left 1 N6-TBOS-AT

NE-TB05-00

N6-TB07-00




Other Accessories

NO [PART NO. DESCRIPTION oTY
1 00-0800-01 Link Arm 1 Set
2 00-0601-01 Communication Cable 5m 1PC
3 S1-TH02-00 Kill Switch Assy. 1 Set
4 N6-MS00-00 Main Switch Cable 1 Set

(1)/09-0501-00 Anderson Connector 1 Set
5 00-0601-03 Communication Extension Cable 5m 1 Set
6 00-0601-04 Short communication cable 0.5m 1 Set
7 P1-]JG01-00 Jig for Removing Propeller 1 Set
8 SR-CM04-00 Link Arm Lock 1 Set
9 P1-ACO3-EO Evo_Bootloader Downloader 1 Set




	机箱Top Case
	下部Lower Unit
	夹具Transom Bracket
	Accessoreis配件

